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[bookmark: _Hlk169879733][bookmark: article10]Eprex to Retacrit switch - Message from East Kent Hospitals UFT for GP Practices 

Due to a change in the provision of Eprex (Epoetin alfa) subcutaneous injections, the Kent Kidney Care Centre will be switching all patients currently receiving Eprex to Retacrit (Epoetin zeta). 

Retacrit is a biosimilar of Eprex and thus has been proven to have the same safety, efficacy and quality as Eprex. The only difference is that Retacrit does not have a needle-guard; therefore, the needle will not automatically retract once the injection is administered. The Retacrit syringes will still need to be discarded in the yellow sharps bin after use, as with all other injections. We are informing you of this change as we are aware that community nurses administer this medication for a cohort of the patients who will be switching to Retacrit. 

The ongoing supply of Retacrit will remain under the Kent Kidney Care Centre and will follow the same process as is used for Eprex. 
Should you have any queries or concerns please do not hesitate to contact one of the Renal Pharmacists on 01227 864318 or ekhuft.renalpharmacy@nhs.net.



[bookmark: Article1][bookmark: _Hlk169686824][bookmark: _Hlk169879029]Reminder – Ongoing GLP-1 RA Supply Issues

An updated medicine supply notification (MSN) for the management of the national supply issues of glucagon-like peptide-1 receptor agonists (GLP-1 RAs) used in the management of type 2 diabetes was released on the 18th of March 2024.  

Please continue to ensure that all staff, especially those involved in the management of diabetes and prescribing, continue to follow the mandatory actions and the guidance within the MSN to manage adult patients with type 2 diabetes who are on GLP-1 RAs, whilst the supply issues continue until the end of 2024. This includes not prescribing more than one month’s supply for patients. 

Please see attached documents:
· MSN/2024/031 - national advice from NHS England and the DHSC. Please read the MSN as it contains the key actions required, and key supporting information and clinical guidance.

       

· Kent and Medway Update on GLP-1 RA supply management – March 2024 - to supplement the MSN.



· Update March 2024: Glucagon-Like-Peptide 1 Receptor Agonist National Shortage from the Association of British Clinical Diabetologists (ABCD) and the Primary Care Diabetes Society (PCDS) within the MSN. This includes guidance on selecting alternative glucose lowering therapies and switching between agents if necessary to do so.



· Updated Kent and Medway flow chart - to supplement the MSN and ABCD/PCDS guidelines (must be read in conjunction with these documents). 



Most GLP-1 RAs are currently not recommended for new initiations as per the national advice in the MSN, due to supply issues/being out of stock/discontinuations. The Specialist Pharmacy Service (SPS) medicines supply tool should be used for up-to-date information on supply for individual GLP-1 RAs (free subscription required).

As per the MSN, alternatives (to be used in appropriate situations) which are available include the GLP-1 RA Rybelsus® (semaglutide tablets) and the dual GIP/GLP-1 RA Mounjaro® (injectable tirzepatide). Please note that patients should meet the criteria for prescribing and be in line with guidance in the MSN. 
· Rybelsus® can be prescribed when indicated as per the MSN, and only for patients with type 2 diabetes in line with the NG28 recommendations.
· Mounjaro® can be prescribed when indicated as per the MSN, and as per the formulary: 
· "Tirzepatide is approved for treating type 2 diabetes in line with NICE TA924”. 
· “Prescribing tirzepatide for weight loss is not clinically supported or funded by Kent and Medway ICB until NICE have evaluated its use for this indication." 




[bookmark: Article2]GLP-1 RAs for Weight Management / The risks of inadvertent prescribing and dispensing of injectable semaglutide (Wegovy® & Ozempic®)
[bookmark: _Hlk136958154]
GLP-1 RAs for Weight Management/Obesity
As per the article “Reminder – Ongoing GLP-1 RA Supply Issues”, following the national advice in the latest MSN, it is imperative that all GLP-1 RAs are only prescribed for their licensed indications:
· Most GLP-1 RAs are only licensed in the UK for the treatment and management of type 2 diabetes, except Wegovy® (injectable semaglutide) and Saxenda® (injectable liraglutide) are only licensed for weight management/obesity.
· Prescribing any GLP-1 RAs, except Wegovy® and Saxenda®, solely for weight management/ obesity without type 2 diabetes (off-label) is not supported, in line with national recommendations.
These injectable GLP-1 RAs, the only ones licensed for weight management in the UK, are not for prescribing by primary care and are for prescribing by specialist services only when used in line with their respective NICE TAs. As per the formulary: 
· "Saxenda® (liraglutide), see NICE TA664, is for specialist prescribing only when used for weight management in line with the NICE TA."
· "Wegovy® (semaglutide), see NICE TA875, is for specialist prescribing only when used for weight management in line with the NICE TA. It is only available via Tier 3 services within Kent and Medway. Only commissioned obesity services are able to undertake the appropriate level of service."

Injectable semaglutide - Wegovy® & Ozempic®
Please note there are two brands of injectable semaglutide currently available in the UK:
· Wegovy®, which is licensed in the UK for weight management only. 
· Ozempic®, which is licensed in the UK for use in patients with type 2 diabetes only.
There is a risk of inadvertent prescribing and dispensing of injectable semaglutide due to the similar strengths/concentrations of the available Wegovy® and Ozempic® products:
· It is recommended that all GLP-1 RAs are prescribed by brand. 
· Please check that patients are prescribed the correct brand for their indication (although, as per the above, Wegovy® is not for prescribing in primary care) and that they are prescribed the correct strength/concentration of that brand. 
· There are ScriptSwitch messages in place, which we advise following, to support.
In the table below, please find a comparison of the available Wegovy® and Ozempic® products, highlighting the differences/similarities in the strengths/concentrations of the products available:
	[bookmark: _Hlk169554175]Wegovy® (semaglutide) preparation 
(For weight management/obesity)
	Ozempic® (semaglutide) preparation 
(For treatment of type 2 diabetes mellitus in adults)

	Wegovy® FlexTouch 0.25mg/0.37ml solution for injection 1.5ml pre-filled pens
	Ozempic® 0.25mg/0.19ml solution for injection 1.5ml pre-filled pens

	Wegovy® FlexTouch 0.5mg/0.37ml solution for injection 1.5ml pre-filled pens
	Ozempic® 0.5mg/0.37ml solution for injection 1.5ml pre-filled pens

	Wegovy® FlexTouch 1mg/0.75ml solution for injection 3ml pre-filled pens
	Ozempic® 1mg/0.74ml solution for injection 3ml pre-filled pens

	Wegovy® FlexTouch 1.7mg/0.75ml solution for injection 3ml pre-filled pens
	N/A – no 1.7mg strength of Ozempic® available

	Wegovy® FlexTouch 2.4mg/0.75ml solution for injection 3ml pre-filled pens
	N/A – no 2.4mg strength of Ozempic® available




Red = different strengths/concentrations of similar Wegovy® and Ozempic® preparations.
Amber = same strengths/concentrations of Wegovy® and Ozempic® preparations.
Green = Wegovy® preparation available only, no equivalent/similar Ozempic® preparation available.



[bookmark: Article3]EasyChamber® spacer devices

[bookmark: _Hlk169554423]EasyChamber® spacer devices are the preferred choice for prescribing across Kent and Medway ICB. 
The benefits of the EasyChamber® spacer include:
· Maximises the aerosol suspension time and assure a more efficient dose from the MDI with an anti-static chamber
· Latex-free, anatomical and comfortable silicon mask with variants for Adult, Child & Infant
· Detachable silicone mask that offers flexibility to use spacer without a mask, if required.
· The inhalation through cross valves ensures low resistance when breathing in and prevents accidental breathing out into the chamber.
· Improved drug delivery and ease of use due to one-way inhalation.
· FlowSignal whistle indicator sounds when breathing in too fast, encourages the patient to breathe slowly.

Scriptswitch messages have been deployed to assist with this.



[bookmark: article9]MORPh webinar: SMRs & Medicines Optimisation and Sustainability in Respiratory Care

MORPh is holding a free webinar on Thursday 25th July 2024 for Primary Care, PCN, ICB and GP Practice Pharmacists, Pharmacy Technicians and Trainees called SMRs & Medicines Optimisation and Sustainability in Respiratory Care.
The webinar starts at 9.30am will be discussing the following topics:

· Respiratory & Sustainability in QOF and DES
· Overview of common respiratory conditions in primary care
· Importance of optimising medication in respiratory care
· Benefits of SMRs in respiratory care
· Guidelines and frameworks for conducting SMRs
· Sustainability- the green agenda within respiratory care
· Case studies highlighting successful SMRs in respiratory care
· Search criteria and standardised SOPs
Please click on the following  link to register your place  SMRs & Medicines Optimisation and Sustainability in Respiratory Care - MORPh - Primary Care Training Association & Network (morphconsultancy.co.uk)



[bookmark: Article4]Pharmacy First

[bookmark: _Hlk169873702]The new Pharmacy First Scheme launched on 31 January 2024.  In addition to the existing CPCS for minor illness referrals, the new scheme enables community pharmacists to assess and supply medicines for seven common clinical conditions for eligible patients. The triage tool has now been updated on EMIS and the Aide Memoire attached can be used as a visual aid for quick reference around the criteria to refer for one of the seven clinical pathways. Also attached is the Minor Ailments list.







[bookmark: _Hlk169873756]The new pathways present the opportunity for patients to walk-in to the pharmacies; however, it is recommended that practices continue to refer patients who present at the surgery. Referrals allow for a clear audit trail and monitoring of service provision in real-time, providing support where needed. It also assists community pharmacists to manage their appointment diary accordingly to ensure patients are seen promptly. From data just received for February 2024 it shows for DGS and East Kent HCPs that a significantly larger proportion of referrals into Pharmacy First have been by other services ie. “Walk Ins, NHS 111.”

Since the launch of Pharmacy First up to the end of May 2024 there have been 18,863 referrals by GP practices into this service.  This is a 66% increase on the GP CPCS referrals over the same time period last year. Completed referrals into Pharmacy First equates to 13,540 with a GP time saving of 2256 hours. Referrals through the clinical pathways were 6,066.

Although the high rate of referrals is encouraging, there are still a considerable number of inappropriate referrals. These include conditions not within the age ranges for the seven clinical pathways, as well as some being outside the scope for the service (for example chest infections).

There were a significant number of dropped referrals 4,078 which could be due to a number of reasons including the patient being uncontactable, patient declined consultation when contacted, not attended pharmacy for a consultation when a face to face appoint has been arranged, or ailment has resolved. 

There has been quite number of campaigns about the service.  Click here  to view.  
If you require any further information regarding Pharmacy First, please contact the Primary Care Transformation Inbox:  Kmicb.gptransformation@nhs.net


HCP Specific Newsletter Updates – East Kent 


[bookmark: Article5][bookmark: _Hlk169686961]Reminder for East Kent Practices – Hospital Only Formulary status for Trimetazidine and Sucralfate

Trimetazidine is a medicine used to prevent angina attacks. It is believed to protect against myocardial ischaemia (reduced blood supply to the heart muscle) by increasing the rate at which glucose is broken down.
 It should only be used in the symptomatic treatment of angina pectoris, and only as add-on to existing treatments in patients who are not adequately controlled by or who are intolerant to other medicines for angina pectoris.
It is an unlicensed special.
It is not in the BNF or EMC, and access to prescribing information is therefore limited. However, there are contraindications, cautions and potential adverse effects which prescribers should be aware of.
It is not approved by NHS Kent and Medway for prescribing in primary care and has “Hospital Only” formulary status on the East Kent Primary Care Formulary.
Actions for prescribers:
· Do not initiate.
· If included on an EDN (discharge prescription) clarify with the initiating consultant that they will be responsible for ongoing prescribing.
· The ICB Medicines Optimisation Team will be contacting a handful of practices with current prescribing to discuss re-patriation to specialists in secondary care. If there are any new requests to take on prescribing, please contact the East Kent MO team at kmicb.eastkentprescribing@nhs.net if you have any questions. 


Sucralfate
The formulary status of Sucralfate oral suspension is “hospital only”.
Sucralfate Tablets 1g (unlicensed) are “not recommended”, that is they are non-formulary.
Actions for prescribers:
· Do not initiate in primary care.
· Continue to prescribe for existing patients for the time being. If there are any requests to take on prescribing, please contact the East Kent MO team at kmicb.eastkentprescribing@nhs.net if you have any questions. 
National Updates


[bookmark: Article6][bookmark: _Hlk169686977]National Patient Safety alert: Shortage of Pancreatic enzyme replacement therapy (PERT)

There has been a National Patient Safety alert (NPSA) for Pancreatic enzyme replacement therapy (PERT). A summary is below:
This National Patient Safety Alert supersedes the Medicine Supply Notification (MSN/2024/054) which was issued on 09 May 2024.
There are limited supplies of pancreatic enzyme replacement therapies (PERT).

·       Creon® 10,000 and 25,000 capsules are in limited supply until 2026.

·       Nutrizym® 22 capsules are out of stock until mid-August 2024.

·       Pancrex V® capsules and powder remain available but are unable to support an increase in demand.

For full information on management please see here. There is further consensus advice available here ,which is a position statement on the supply issues written by a number of professional bodies.  This gives advice on optimisation of doses and symptom control.


[bookmark: Article7][bookmark: _Hlk169686994]MHRA Drug Safety Update – May 2024

The latest MHRA Drug Safety Updates can be accessed at Drug Safety Update - GOV.UK (www.gov.uk) . This includes links to alerts, recalls and safety information and to the monthly Drug Safety Update PDF newsletter. 
The May Drug Safety Update includes:
Topical steroids: introduction of new labelling and a reminder of the possibility of severe side effects, including Topical Steroid Withdrawal Reactions - GOV.UK (www.gov.uk)
 MHRA advice for healthcare professionals:
· adverse reactions have been reported following long-term (generally 6 months or more) use of moderate or stronger potency topical steroids, particularly when used for eczema treatment – these reactions are often referred to as ‘Topical Steroid Withdrawal Reactions’ (TSW)
· symptoms of TSW can include intense redness, stinging, and burning of the skin that can spread beyond the initial treatment area
· the risk of these and other serious reactions increases with prolonged use of higher potency steroid products
· over the coming year, topical steroids will be labelled with information on their potency to assist with counselling patients
· when prescribing or dispensing topical steroids, advise on the amount of product to apply, how often, where to apply it and when to stop treatment
· if previous discontinuation was associated with reactions that raise suspicion of TSW, alternative treatments should be considered
· provide support to patients living with symptoms of TSW and review treatment plans with patients
· report suspected adverse drug reactions to the Yellow Card scheme, including after discontinuation of topical steroids
Please follow the link in the title above for advice for healthcare professionals to provide to patients and carers.
Letters and medicine recalls sent to healthcare professionals in April 2024 - GOV.UK (www.gov.uk)
Please follow the link in the titles above for more information and resources.

NATIONAL CAS ALERTS (National Patient Safety Alerts and CMO Messages):
The MHRA Central Alerting System alerts can be accessed at CAS - Home (mhra.gov.uk)	



[bookmark: Article8][bookmark: _Hlk169687037]NICE News – June 2024
Please find the NICE News for June 2024 attached.

Shortages

[bookmark: Shortages]Shortages Summary 
From February 2024 onwards, the monthly Medicines Optimisation newsletter will no longer contain the medicines shortages update document, which was compiled each month from the shortages listed on the SPS (Specialist Pharmacy Services) Medicines Supply tool. The information published on the SPS Medicines Supply tool is provided by DHSC and NHSEI Medicines Supply Teams and was not formally reviewed by the NHS Kent and Medway Medicines Optimisation team.
During the time that the shortages update was compiled and included in the Medicines Optimisation newsletter, practices and healthcare professionals were still encouraged to register for free access to the SPS website and to access the SPS Medicines Supply tool directly in real time, to have access to the most up-to-date and complete information and advice available. Now that the shortages update will no longer be compiled by the Medicines Optimisation team for inclusion in the newsletter, healthcare professionals will be required to access the SPS Medicines Supply tool to access information on the latest shortages. Serious Shortage Protocols (SPPs) can be found on the NHS BSA website here.


Every effort is made to ensure that the information contained in this newsletter is accurate and up to date at the time of publication. Please be aware that information about medicines and therapeutics will change over time, and that information may not be current after the initial date of publication. Please take note of the publication date and seek further advice if in any doubt about the accuracy of the information. The information contained in this newsletter is the best available from the resources at our disposal at the time. Acronyms used are standard formulary. This newsletter is produced by the NHS Kent and Medway Medicines Optimisation Team on behalf of the Kent & Medway ICB. For all correspondence including any queries, please contact the Medicines Optimisation team email: kmicb.medicinesoptimisation@nhs.net
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Dear Kent and Medway ICB GP surgery 
 
RE: Eprex (epoetin alfa) injections 
 
This letter is to inform you that due to a change in the provision of Eprex (Epoetin alfa) subcutaneous 
injections, the Kent Kidney Care Centre will be switching all patients currently receiving Eprex to 
Retacrit (Epoetin zeta). 
 
Retacrit is a biosimilar of Eprex and thus has been proven to have the same safety, efficacy and quality 
as Eprex. The only difference is that Retacrit does not have a needle-guard; therefore, the needle will 
not automatically retract once the injection is administered. The Retacrit syringes will still need to be 
discarded in the yellow sharps bin after use, as with all other injections. We are informing you of this 
change as we are aware that community nurses administer this medication for a cohort of the 
patients who will be switching to Retacrit.  
 
The ongoing supply of Retacrit will remain under the Kent Kidney Care Centre and will follow the 
same process as is used for Eprex.  
 
Should you have any queries or concerns please do not hesitate to contact one of the Renal 
Pharmacists on 01227 864318 or ekhuft.renalpharmacy@nhs.net.  
 
Kind regards, 
 
The Renal Pharmacy Team   
Hollie Curtis (specialist renal pharmacist)  Matt Holloway (advanced renal pharmacist) 
 


  


 
Kent Kidney Care Centre 


Kent and Canterbury Hospital 
Ethelbert Road 


Canterbury 
Kent  


CT1 3NG 
 


Web: www.ekhuft.nhs.uk 
 


Date of letter: 19/06/24 



mailto:ekhuft.renalpharmacy@nhs.net

http://www.ekhuft.nhs.uk/
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*Classification of Tiers can be found at the following link:  
https://www.england.nhs.uk/publication/a-guide-to-managing-medicines-supply-and-shortages/  
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Medicine Supply Notification  


MSN/2024/031 
 


Semaglutide (Ozempic®) 0.25mg, 0.5mg and 1mg solution for injection in a pre-filled 
pen 
Dulaglutide (Trulicity®) 0.75mg, 1.5mg, 3mg and 4.5mg solution for injection in a pre-
filled pen 
Liraglutide (Victoza®) 6mg/ml solution for injection in a pre-filled pen  
Tier 3 – high impact* 
Date of issue: 18/03/2024 
Link: Medicines Supply Tool 


 
Summary 
 


Semaglutide 


• Semaglutide (Ozempic®) 0.25mg and 1mg solution for injection in a pre-filled pen are available but 
will have intermittent supply throughout 2024. New patient initiations cannot be supported.  


• Semaglutide (Ozempic®) 0.5mg solution for injection in a pre-filled pen is out of stock until early June 
2024. This product will then have intermittent supply until the end of 2024. New patient initiations 
cannot be supported. 


• Semaglutide (Rybelsus®) 3mg, 7mg and 14mg tablets are available and can support increased 
demand for both new patient initiations and any patients unable to obtain their existing GLP-1 RA 
therapy. 


Dulaglutide 


• Dulaglutide (Trulicity®) 0.75mg, 1.5mg, 3mg and 4.5mg solution for injection in a pre-filled pen are 
available but will have intermittent supply throughout 2024. New patient initiations cannot be 
supported. 


Liraglutide 


• Liraglutide (Victoza®) 6mg/ml solution for injection in a pre-filled pen is out of stock until end of 2024. 
Exenatide 


• Exenatide (Bydureon BCise®) 2mg/0.85ml prolonged-release pre-filled pens remain available for 
patients stabilised on therapy but are not able to support new patient initiations. 


• Exenatide (Byetta®) 5micrograms/0.02ml and 10micrograms/0.04ml pre-filled pens will be 
discontinued at the end of March 2024.  


Tirzepatide 


• Tirzepatide (Mounjaro® Kwikpens®) 2.5mg/0.6ml and 5mg/0.6ml solution for injection 2.4ml pre-filled 
pens (containing 4 doses) are now available and can support both new patient initiations and any 
patients unable to obtain their existing GLP-1 RA therapy.  


• Higher strengths of tirzepatide (Mounjaro® Kwikpens®) will become available in the coming months 
(7.5mg/0.6ml, 10mg/0.6ml, 12.5mg/0.6ml and 15mg/0.6ml solution for injection 2.4ml pre-filled 
pens). 


 
 



https://www.england.nhs.uk/publication/a-guide-to-managing-medicines-supply-and-shortages/

https://www.sps.nhs.uk/home/tools/medicines-supply-tool/





   
 


Page 2 of 3 


 


Actions Required  
 


Clinicians should: 
 


• only prescribe GLP-1 RAs for their licensed indication; 


• proactively engage with patients established on GLP-1 RAs impacted by shortage and consider 
prioritising for review based on the criteria set out in clinical guidance and: 


o discuss stopping the GLP-1 RA if patients have not achieved treatment goals as per NICE 
NG28; 


o do not double up a lower dose preparation where a higher dose preparation of a GLP-1 RA 
is not available; 


o do not switch between strengths of a GLP-1 RA solely based on availability; and 
o do not prescribe more than one month’s supply unless there is clear reason to do so in 


order that the risks to the supply chain are minimised and the needs of patients 
acknowledged (see supporting information).  


 


Where patients are prescribed Victoza® or Byetta® or where patients are unable to obtain Ozempic® or 
Trulicity® for 2 weeks or more, prescribers should:  


• consider prescribing either Rybelsus® tablets or Mounjaro® KwikPens® (ensuring that the patient is 
prescribed appropriate needles), which can support the market during this time, if appropriate;  


• if prescribing Mounjaro® or Rybelsus®, ensure that the patient is not intolerant to any of the 
excipients (refer to product SPC) and that the dose regimen, including administration volumes 
where applicable is specifically discussed (see supporting information); and 


• if the above options are not considered appropriate, or if prescribers in primary care require further 
clinical advice, they should liaise with specialists on management options. 
 


 


Supporting information 
 


Clinical Information on use for type 2 diabetes 
 


Rybelsus® (semaglutide) 
This oral preparation is licensed for the treatment of adults with insufficiently controlled type 2 diabetes 
mellitus to improve glycaemic control as an adjunct to diet and exercise.  
 
The starting dose is 3 mg once daily for one month, increased to a maintenance dose of 7 mg once daily. 
After at least one month, the dose can be increased to a maintenance dose of 14 mg once daily to further 
improve glycaemic control. The SPC notes the effect of switching between oral and subcutaneous (s.c.) 
semaglutide cannot easily be predicted because of the high pharmacokinetic variability of oral semaglutide. 
Exposure after oral semaglutide 14 mg once daily is comparable to s.c. semaglutide 0.5 mg once weekly. 
An oral dose equivalent to 1.0 mg of s.c. semaglutide has not been established. 
 


Mounjaro® KwikPen® (tirzepatide) 
This long-acting, dual glucose-dependent insulinotropic polypeptide (GIP) and GLP-1 receptor agonist is 
licensed for the treatment of adults with insufficiently controlled type 2 diabetes mellitus as an adjunct to diet 
and exercise. The starting dose is 2.5 mg once weekly. After 4 weeks, it can be increased to 5 mg once 
weekly. If needed, dose increases can be made in 2.5 mg increments after a minimum of 4 weeks on the 
current dose. The recommended maintenance doses are 5, 10 and 15 mg. The maximum dose is 15 mg once 
weekly.  
 
It should be prescribed in line with NICE guidance [TA924]. It is also licensed for weight management, 
including weight loss and weight maintenance, as an adjunct to a reduced-calorie diet and increased physical 
activity. NICE guidance on this use is not yet available.  
 
Refer to PCDS and ABCD guidance for advice on switching between agents. 
 
Mounjaro® KwikPen® is labelled with a black triangle     which identifies newly licensed medicines that require 
additional monitoring.  



https://www.nice.org.uk/guidance/ng28/resources/visual-summary-full-version-choosing-medicines-for-firstline-and-further-treatment-pdf-10956472093

https://www.nice.org.uk/guidance/ng28/resources/visual-summary-full-version-choosing-medicines-for-firstline-and-further-treatment-pdf-10956472093

https://www.nice.org.uk/guidance/ta924

https://www.pcdsociety.org/pcds-abcd-guidance-glp1-shortage
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Links to further information 
 
BNF Tirzepatide 
SmPC Mounjaro® KwikPen®  
Mounjaro® KwikPen® Instruction for use 
Mounjaro® KwikPen® education video for 
healthcare professionals  
NICE guidance [TA924]: Tirzepatide for treating 
type 2 diabetes 


NICE guidance NG28: Type 2 diabetes in adults- 
choosing medicines (visual summary) 
SPS: Prescribing available GLP-1 receptor 
agonists 
Clinical Guidance from the PCDS and ABCD  


 


Enquiries  
 
If you have any queries, please contact DHSCmedicinesupplyteam@dhsc.gov.uk 



https://bnf.nice.org.uk/drugs/tirzepatide/medicinal-forms/

https://www.medicines.org.uk/emc/search?q=Mounjaro+KwikPen

https://www.medicines.org.uk/emc/files/usermanual.15481.pdf

https://www.kaltura.com/index.php/extwidget/preview/partner_id/1759891/uiconf_id/34164591/entry_id/1_5djy6691/embed/auto?&flashvars%5bsideBarContainer.plugin%5d=true&flashvars%5bsideBarContainer.position%5d=left&flashvars%5bsideBarContainer.clickToClose%5d=true&flashvars%5bchapters.plugin%5d=true&flashvars%5bchapters.layout%5d=vertical&flashvars%5bchapters.thumbnailRotator%5d=false&flashvars%5bstreamSelector.plugin%5d=true&flashvars%5bEmbedPlayer.SpinnerTarget%5d=videoHolder&flashvars%5bdualScreen.plugin%5d=true

https://www.kaltura.com/index.php/extwidget/preview/partner_id/1759891/uiconf_id/34164591/entry_id/1_5djy6691/embed/auto?&flashvars%5bsideBarContainer.plugin%5d=true&flashvars%5bsideBarContainer.position%5d=left&flashvars%5bsideBarContainer.clickToClose%5d=true&flashvars%5bchapters.plugin%5d=true&flashvars%5bchapters.layout%5d=vertical&flashvars%5bchapters.thumbnailRotator%5d=false&flashvars%5bstreamSelector.plugin%5d=true&flashvars%5bEmbedPlayer.SpinnerTarget%5d=videoHolder&flashvars%5bdualScreen.plugin%5d=true

https://www.nice.org.uk/guidance/ta924

https://www.nice.org.uk/guidance/ta924

https://www.nice.org.uk/guidance/ng28/resources/visual-summary-full-version-choosing-medicines-for-firstline-and-further-treatment-pdf-10956472093
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FAO: all healthcare providers within Kent and Medway 


Kent and Medway Update on Glucagon-Like-Peptide 1 
Receptor Agonist (GLP-1 RA) Supply Management – March 2024 


Following the previous National Patient Safety Alert (NPSA) issued in January 2024, there has been 
a further national update on the supply issues of GLP-1 RAs with a medicine supply notification 
(MSN) issued on the 18th of March 2024. The supply of glucagon-like peptide-1 receptor agonists 
(GLP-1 RAs) continue to be limited, with supply not expected to return to normal until at least the 
end of 2024.  


Key points include: 


• Supplies of all strengths of Ozempic® (injectable semaglutide) and Trulicity® (injectable 
dulaglutide) remain constrained. New patients must not be initiated on these 
preparations until the end of the year. This is to maintain supply where possible for 
existing patients. 


• Byetta® (injectable exenatide) 5micrograms/0.02ml and 10micrograms/0.04ml solution for 
injection 1.2ml pre-filled pens will be discontinued in March 2024. 


• Bydureon BCise® (injectable prolonged-release exenatide) - there is no predicted supply 
problem at this time but cannot support new initiations.  


• Victoza® (injectable liraglutide) 6mg/ml solution for injection pre-filled pens continues to be 
out of stock and further stock is not expected until the end of 2024. 


• Rybelsus® (oral semaglutide) 3mg, 7mg and 14mg tablets are available and can support 
increased demand for both new patient initiations and any patients unable to obtain 
their existing GLP-1 RA therapy. 


N.B. Patients on Byetta® or Victoza® should already have been reviewed and switched to 
alternatives as per the actions required in the NPSA issued in January 2024. 


 


New supply information includes:  


Mounjaro® (injectable tirzepatide) - please note that Mounjaro® is not a GLP-1 RA like the other 
preparations listed above, it is a new class of medicine, a dual GIP/GLP-1 RA (a long-acting dual 
glucose-dependent insulinotropic polypeptide (GIP) receptor and glucagon-like peptide-1 (GLP-1) 
receptor agonist): 


• Tirzepatide (Mounjaro®) 2.5mg/0.6ml and 5mg/0.6ml solution for injection 2.4ml pre-filled 
pens (Kwikpens®) (containing 4 doses per pen) are now available and can support both 
new patient initiations and any patients unable to obtain their existing GLP-1 RA 
therapy. 


• Higher strengths of tirzepatide (Mounjaro® Kwikpens®) will become available in the UK in 
the coming months (7.5mg/0.6ml, 10mg/0.6ml, 12.5mg/0.6ml and 15mg/0.6ml solution for 
injection 2.4ml pre-filled pens). 
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New actions include: 


Where patients are prescribed Victoza® or Byetta®, or where patients are unable to obtain 
Ozempic® or Trulicity® for 2 weeks or more, prescribers should:  


• Consider prescribing, if appropriate, either Rybelsus® tablets (oral semaglutide) or 
tirzepatide (Mounjaro®) KwikPens® (ensuring that the patient is prescribed appropriate 
needles), which can support the market during this time.  


• If prescribing Mounjaro® or Rybelsus®, ensure that the patient is not intolerant of any of the 
excipients (refer to product SPC) and that the dose regimen, including administration 
volumes where applicable, is specifically discussed.  


• If the above options are not considered appropriate, or if prescribers in primary care require 
further clinical advice, they should liaise with specialists on management options. 
o The Kent and Medway ICB Medicines Optimisation Team would like to supplement the 


above with the additional advice that when discussing supply with patients, ask how 
much supply the patient has remaining before making changes to their medication.  


o Switching patients to the above alternatives should be done holistically, considering 
individual patient characteristics as well as overall diabetes control.  


 


Other key actions from the previous NPSA (January 2024) still exist: 


• Only prescribe GLP-1 RAs for their licensed indication. 


• Proactively engage with patients established on GLP-1 RAs impacted by the supply issues 
and consider prioritising for review based on the criteria set out in clinical guidance and: 


o Discuss stopping the GLP-1 RA if patients have not achieved treatment goals as 
per NICE NG28. 


o Do not double up a lower dose preparation where a higher dose preparation of a 
GLP-1 RA is not available. 


o Do not switch between strengths of a GLP-1 RA solely based on availability. 
o Do not prescribe more than one month’s supply unless there is clear reason to do 


so, in order that the risks to the supply chain are minimised and the needs of patients 
acknowledged. 


 
The ABCD and PCDS guidance document provides further clinical guidance and information (to 


be used in conjunction with NICE guidance (NG28). This includes information on the worsening of 


diabetic retinopathy seen with rapid improvement in glucose control; especially with semaglutide 


but there is also supplementary information under the section on tirzepatide (Mounjaro®). The flow 


chart provides guidance on discussions around suitability of GLP-1 RAs or a GIP/GLP-1 RA, and 


guidance on when discussions with the diabetes team or ophthalmologists may be needed.  


Key points based on learning from within Kent and Medway: 


Overall, there has been a reduction in the prescribing of GLP-1 RAs since July 2023, which is to be 


expected and shows action is being taken by all healthcare services to manage the ongoing supply 


issues. We would like to thank all healthcare settings for their support in actioning the long-


term national supply issues and the numerous updates there have been since the middle of 


2023.  



https://www.pcdsociety.org/pcds-abcd-guidance-glp1-shortage

https://www.nice.org.uk/guidance/ng28/resources/visual-summary-full-version-choosing-medicines-for-firstline-and-further-treatment-pdf-10956472093
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However, the Medicines Optimisation Team, based on prescribing data and other data, are still 


observing examples of prescribing against the national advice, including:  


• Prescribing of GLP-1 RAs for off-label indications. 


• Doubling up lower strengths of GLP-1 RAs, placing further constraints on supply. 


• New initiations of GLP-1 RA preparations where the national advice recommends not to 


initiate new patients on them (seen by increase in items during the shortage of Ozempic® 


and Trulicity® at a small number of primary care settings). 


• Prescribing quantities greater than one month's supply. There must be a clinical reason 


for prescribing quantities greater than one month (N.B. aligning prescribing intervals is not 


an example of a clinician reason to do so). Great care is needed in ensuring that quantities 


are appropriate, so that supply constraints do not continue for all patients needing these 


medications. 


o Furthermore, there must be no prescribing of Ozempic® or Mounjaro® with a quantity 


of 4 pens as this is a 4-month supply (one pen (4 doses) = one month supply).  


o ScriptSwitch messages are in place that limit quantities of these items to one month's 


supply, but these are frequently rejected. The action for all practices is to ensure that 


these messages are accepted/implemented.  


Where prescribing data shows variation from some of the actions expected, we will reach out to 


those healthcare settings to check if any further support is required to manage the supply issues.  


The ICB Medicines Optimisation Team over the coming weeks will: 


• Release further information on the prescribing of tirzepatide (Mounjaro®). In the 


interim, there is information on the formularies regarding its formulary status and an article 


on tirzepatide (Mounjaro®) in the latest Medicines Optimisation Newsletter. Advice on its 


prescribing can also be found in the ABCD and PCDS guidance document.  


• Update the information on the Kent and Medway ICB public facing website here about the 


supply issues, which can be used to signpost patients to for further information and 


management (patient information leaflet).  


• Update Scriptswitch messages with latest information and quantity limiters  


For any further information please contact your local Medicines Optimisation Team.  


  



https://gbr01.safelinks.protection.outlook.com/?url=https%3A%2F%2Fnhs.us19.list-manage.com%2Ftrack%2Fclick%3Fu%3Dae3825bedab437264acc6843f%26id%3D80cddb81a1%26e%3Dc77f1d06fd&data=05%7C02%7Ctapan.shah1%40nhs.net%7C212ff765ec2649fd229508dc3935635b%7C37c354b285b047f5b22207b48d774ee3%7C0%7C1%7C638448148685998204%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C0%7C%7C%7C&sdata=pa12XMXlKJ0kMuEqsoqlSnc3sdbAJeAawV2nEMoyzFc%3D&reserved=0

https://www.pcdsociety.org/pcds-abcd-guidance-glp1-shortage

https://www.kentandmedway.icb.nhs.uk/your-health/local-services/diabetes
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Background 
There is an ongoing national shortage of glucagon like peptide-1 receptor agonists (GLP-1 RAs) used in the 


management of Type 2 Diabetes (T2DM). This situation is not expected to resolve until into late 2024. 


Supplies of some GLP-1 RA preparations may be intermittent or exhausted within this time (see GLP-1 RA 


table for products affected). The updated Medicines Supply Notification indicates that there are now 


products available which can be used for new initiation starts and conversions for people with type 2 


diabetes unable to obtain their original GLP-1 RA medication. 


 


Scope 
This guidance aims to support clinicians in selecting alternative glucose lowering therapies when GLP-1 RAs 


used in the management of T2DM in adults are unavailable during this period of national shortage. This 


guidance should be used in conjunction with NICE NG28 Type 2 Diabetes in Adults: choosing medicines.  


Children and young people with T2DM prescribed GLP-1 RAs under the care of specialist paediatric services 


should be directed back to specialist services. 


The use of GLP-1 RAs in the management of obesity is outside the scope of this guidance. 


 


Target audience 
• Prescribers in all care settings 


• NHS Diabetologists/ Endocrinologists 


• Specialist diabetes services and associated health care professionals 


• People with Type 2 Diabetes, their families, or carers 


• Organisations commissioning NHS services 


• Providers of NHS services  


 


Advice from the Department of Health & Social Care (DHSC) 
The following advice has been issued from DHSC as a medicines supply notification which supersedes 


previous National Patient Safety Alerts (NatPSA), until supply issues have resolved: 


March 2024 – MSN/2024/ 


Updated availability can be found here: Prescribing available GLP-1 receptor agonists – SPS - Specialist 


Pharmacy Service – The first stop for professional medicines advice 


 


Clinicians should: 


• only prescribe GLP-1 RAs for their licensed indication; 


• continue proactively engaging with patients established on GLP-1 RAs impacted by 
shortage and consider prioritising for review based on the criteria set out in clinical 
guidance and: 


o discuss stopping the GLP-1 RA if patients have not achieved treatment goals 
as per NICE NG28; 



https://protect.checkpoint.com/v2/___https:/www.nice.org.uk/guidance/ng28/resources/visual-summary-full-version-choosing-medicines-for-firstline-and-further-treatment-pdf-10956472093___.bXQtcHJvZC1jcC1ldXcyLTE6dW5pdmVyc2l0eWhvc3BpdGFsc291dGhhbXB0b246YzpvOjk4NTVkOGJiYTMwYmI0MjY2ZWM2Mjc2Y2ZjMTIxYmFjOjY6MzE5ZDpkMWUxYzY1MzJjYWMzN2ZkMDc1ZmUxOTI5MDc0YjY5ZmMzMTg2YmYzMTJhY2I5M2IxNzA2NWJiYzk5NmNlOTZiOnA6VA

https://protect.checkpoint.com/v2/___https:/www.sps.nhs.uk/articles/prescribing-available-glp-1-receptor-agonists/___.bXQtcHJvZC1jcC1ldXcyLTE6dW5pdmVyc2l0eWhvc3BpdGFsc291dGhhbXB0b246YzpvOjk4NTVkOGJiYTMwYmI0MjY2ZWM2Mjc2Y2ZjMTIxYmFjOjY6OWZmMjpkZDJiYTk4NGFiMjE4ZjA3ZTNlM2YwNjRlN2U1Mzk2NDdmODEyMDA0ZDBlOTU1MjY1YThkMTY2NzdlOWEwNTMwOnA6VA

https://protect.checkpoint.com/v2/___https:/www.sps.nhs.uk/articles/prescribing-available-glp-1-receptor-agonists/___.bXQtcHJvZC1jcC1ldXcyLTE6dW5pdmVyc2l0eWhvc3BpdGFsc291dGhhbXB0b246YzpvOjk4NTVkOGJiYTMwYmI0MjY2ZWM2Mjc2Y2ZjMTIxYmFjOjY6OWZmMjpkZDJiYTk4NGFiMjE4ZjA3ZTNlM2YwNjRlN2U1Mzk2NDdmODEyMDA0ZDBlOTU1MjY1YThkMTY2NzdlOWEwNTMwOnA6VA

https://protect.checkpoint.com/v2/___https:/ddec1-0-en-ctp.trendmicro.com:443/wis/clicktime/v1/query?url=https%3a%2f%2fwww.nice.org.uk%2fguidance%2fng28%2fresources%2fvisual%2dsummary%2dfull%2dversion%2dchoosing%2dmedicines%2dfor%2dfirstline%2dand%2dfurther%2dtreatment%2dpdf%2d10956472093&umid=519147d9-fd19-48f9-bcd5-47f486833c5c&auth=214c472b0d4a84553d6481f498015f71ae1db4d5-6f4843464adfe39b17155abb934eb98acc3483c3___.bXQtcHJvZC1jcC1ldXcyLTE6dW5pdmVyc2l0eWhvc3BpdGFsc291dGhhbXB0b246YzpvOjk4NTVkOGJiYTMwYmI0MjY2ZWM2Mjc2Y2ZjMTIxYmFjOjY6Y2M1NTphODkzMzRkZWQzOWFhMTY2NzFmZWM0OWZiY2UxYTIzZDAwZWQ3ODMyZjM4ZDE4ZjdkYjMzZDQ5MGY2ZGY0NWNkOnA6VA
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o do not double up a lower dose preparation where a higher dose preparation 
of a GLP-1 RA is not available; 


o do not switch between strengths of a GLP-1 RA solely based on availability; 
and 


o do not prescribe more than one month’s supply unless there is clear reason 
to do so in order that the risks to the supply chain are minimised and the 
needs of patients acknowledged (see supporting information). 


 
Where patients are prescribed Victoza® or Byetta® or where patients are unable to obtain 
Ozempic® or Trulicity® for 2 weeks or more, prescribers should:  


• consider prescribing either Rybelsus® tablets or Mounjaro® KwikPens® (ensuring that 
the patient is prescribed appropriate needles), which can support the market during 
this time, if appropriate;  


• if prescribing Mounjaro® or Rybelsus®, ensure that the patient is not intolerant to any 
of the excipients (refer to product SPC) and is counselled on the dose regimen, 
including administration volumes where applicable (see supporting information); and 


• if the above options are not considered appropriate, or if prescribers in primary care 
require further clinical advice, they should liaise with specialists on management 
options. 


 
  


 


 


Advice for prescribers 
This guidance aims to support clinicians in selecting alternative incretin hormone therapy when a person’s 


prescribed GLP-1 RA is unavailable. This advice should be used in conjunction with NICE NG28 Type 2 


diabetes in adults: choosing medicines.  When prescribing an alternative GLP-1 RA or dual glucose-


dependent insulinotropic peptide / glucagon like peptide-1 receptor agonists (GIP/GLP-1 RA), clinicians are 


advised to prescribe medications in accordance with the licenced indications. 


This guidance does not override the responsibility of the clinician to make decisions appropriate to the 


circumstances of the individual, in consultation with them and their families and carers or guardian. 


Rybelsus® (oral semaglutide) is an oral preparation of semaglutide that is taken once daily on an empty 


stomach. (Please see below for additional key information for prescribers. – (See Rybelsus®  section) 


Mounjaro® (Tirzepatide) is a first in class long-acting dual glucose-dependent insulinotropic polypeptide 


GIP/GLP-1 RA).  NICE TA 924 has positioned Mounjaro® the same as single incretin GLP-1 RAs, and the same 


criteria for prescribing and continuing treatment apply. Please see below for additional key information for 


prescribers – (see Mounjaro® section) 


 


Clinical review 
In most cases, the need to consider alternative glucose lowering therapy will arise when a person with T2DM 


established on GLP-1 RA therapy is unable to source their regular GLP-1 RA prescription. Where the 


prescribed GLP-1 RA is available and clinically effective, there is no need to instigate any change in therapy. 


 



https://protect.checkpoint.com/v2/___https:/www.nice.org.uk/guidance/ng28/resources/visual-summary-full-version-choosing-medicines-for-firstline-and-further-treatment-pdf-10956472093___.bXQtcHJvZC1jcC1ldXcyLTE6dW5pdmVyc2l0eWhvc3BpdGFsc291dGhhbXB0b246YzpvOjk4NTVkOGJiYTMwYmI0MjY2ZWM2Mjc2Y2ZjMTIxYmFjOjY6MzE5ZDpkMWUxYzY1MzJjYWMzN2ZkMDc1ZmUxOTI5MDc0YjY5ZmMzMTg2YmYzMTJhY2I5M2IxNzA2NWJiYzk5NmNlOTZiOnA6VA

https://protect.checkpoint.com/v2/___https:/www.nice.org.uk/guidance/ng28/resources/visual-summary-full-version-choosing-medicines-for-firstline-and-further-treatment-pdf-10956472093___.bXQtcHJvZC1jcC1ldXcyLTE6dW5pdmVyc2l0eWhvc3BpdGFsc291dGhhbXB0b246YzpvOjk4NTVkOGJiYTMwYmI0MjY2ZWM2Mjc2Y2ZjMTIxYmFjOjY6MzE5ZDpkMWUxYzY1MzJjYWMzN2ZkMDc1ZmUxOTI5MDc0YjY5ZmMzMTg2YmYzMTJhY2I5M2IxNzA2NWJiYzk5NmNlOTZiOnA6VA

https://protect.checkpoint.com/v2/___https:/www.nice.org.uk/guidance/ta924___.bXQtcHJvZC1jcC1ldXcyLTE6dW5pdmVyc2l0eWhvc3BpdGFsc291dGhhbXB0b246YzpvOjk4NTVkOGJiYTMwYmI0MjY2ZWM2Mjc2Y2ZjMTIxYmFjOjY6MThlZDo1YTNjODQ1MjU1YTg3ZGU5NzhmNjIyMzI0MDA4ZjhmYWI0ZDIwNWNlYjFiNWM4NjM5M2FhOWFjYjlmYjhjNjhhOnA6VA
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Local supply chain issues may be overcome by attending an alternative pharmacy; this should be considered 


before switching therapies.  Should a particular preparation of GLP-1 RA remain unavailable despite this, the 


following actions are suggested: 


 


GLP-1 RA availability and actions suggested 


GLP-1 RA unavailable Suggested action 
Byetta® (exenatide) 5micrograms/0.02ml and 
10micrograms/0.04ml pre-filled pens 


Byetta® is due to be discontinued March 2024, 
patients should be identified and if still clinically 
appropriate should be prescribed either Rybelsus®  


tablets or Mounjaro® S/C injections 


Victoza® (liraglutide) 6mg/ml solution for 
injection 


Victoza® is out of stock until end of 2024, people 
with T2DM  should be identified and if still clinically 
appropriate should be prescribed either Rybelsus®  


tablets or Mounjaro® injections 


Ozempic®(semaglutide) 0.25mg, 0.5mg and 1mg 
injection 


Ozempic® has intermittent supply throughout 2024 
with occasional out of stocks predicted for 
individual strengths. If a person cannot obtain their 
medication for more than two weeks, consider 
prescribing Rybelsus® tablets or Mounjaro® 


injections 


Trulicity® (dulaglutide) 0.75mg, 1.5mg, 3mg and 
4.5mg injections 


Trulicity® has intermittent supply throughout 2024. 
If a person cannot obtain their medication for 
more than two weeks, consider prescribing 
Rybelsus® tablets or Mounjaro® injections. 


Bydureon BCise® (exenatide) 2mg/0.85ml 
prolonged-release pre-filled pens 


There is no predicted supply problem at this time. 
If a person cannot obtain their medication for 
more than two weeks, consider prescribing 
Rybelsus®  tablets or Mounjaro® injections. 


 Rybelsus® (oral semaglutide) 3mg, 7mg and 
14mg tablets 


There are no predicted supply problems with 
Rybelsus® at this time. 
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Rybelsus® (Semaglutide) – Key Information 
Please see SmPC for full clinical information – www.medicines.org.uk  


 


Mode of Action 
Rybelsus® (oral semaglutide) is a long-acting oral GLP-1 RA that is administered once daily for the treatment 


of type 2 diabetes mellitus in adults. The medicine has a low bioavailability and therefore requires daily 


dosing on an empty stomach, however its half-life is the same as injectable semaglutide. 


Although there are no head-to-head studies that compared the final approved doses of Rybelsus® (oral 


semaglutide) to Ozempic®(injectable semaglutide), 14mg of Rybelsus® daily is approximately equivalent to 


0.5mg subcutaneously once weekly of Ozempic®. 


Common Side effects  
GLP-1 receptor agonist drugs lower glucose levels by reducing appetite (cerebral effect and by delaying gastric 


emptying) and stimulate the release of insulin while also reducing glucagon levels. The delayed gastric 


emptying can lead to nausea and vomiting, diarrhoea, and reflux symptoms. People with type 2 diabetes, 


particularly the elderly, should be advised to maintain good hydration should they develop gastrointestinal side 


effects to avoid dehydration and possible subsequent acute kidney injury (AKI). 


 


Serious Side Effects 
Cases of pancreatitis have been reported in people using semaglutide. People with type 2 diabetes should be 


advised to seek medical advice immediately if they experience severe and persistent abdominal pain, nausea, 


or vomiting.  


Rybelsus® is a black triangle drug, all side effects should be reported using the yellow card system at: 


www.mhra.gov.uk/yellowcard 


 


Contraindications 
The SmPC lists only hypersensitivity to active substance or excipients listed. However, there is still uncertainty 


about the role of GLP-1 RA in the development of medullary thyroid carcinomas in humans. Until there is 


further understanding, and as with all GLP-1 RA, it would be reasonable to consider GLP-1 RAs should be 


avoided in those with a personal or family history of medullary thyroid carcinoma and in those with multiple 


endocrine neoplasia syndrome type 2 (MEN 2). This is in line with the US licence for Rybelsus®. 


 


Notable Drug Interactions  
Semaglutide delays gastric emptying and has the potential to impact the rate of absorption of concomitantly 


administered oral medicinal products. Rybelsus® specifically contains an absorption enhancer sodium N- (8- [2-


hydroxybenzoyl] amino) caprylate (SNAC) which may increase the total exposure of certain medications. 


Increased monitoring is recommended for: 


o Levothyroxine: Total exposure of levothyroxine was increased by 33% following combined 
administration. Thyroid parameter monitoring should be considered 6-8 weeks after initiation for 
those on concomitant levothyroxine. (There may be an opportunity to move Levothyroxine to dosing 
at bedtime as this medicine does not need specifically morning dosing to ensure both continue to be 



https://protect.checkpoint.com/v2/___http:/www.medicines.org.uk___.bXQtcHJvZC1jcC1ldXcyLTE6dW5pdmVyc2l0eWhvc3BpdGFsc291dGhhbXB0b246YzpvOjk4NTVkOGJiYTMwYmI0MjY2ZWM2Mjc2Y2ZjMTIxYmFjOjY6OWM1NDphYjc3Mzg1OWI0MjAxZDhmZjc3MmUzNjdhOGJkMDY4MzM0YTI5NmU2YzMwZjcwNTRiMmJmZDhhMWRlYmEwYjA4OnA6VA

https://protect.checkpoint.com/v2/___http:/www.mhra.gov.uk/yellowcard___.bXQtcHJvZC1jcC1ldXcyLTE6dW5pdmVyc2l0eWhvc3BpdGFsc291dGhhbXB0b246YzpvOjk4NTVkOGJiYTMwYmI0MjY2ZWM2Mjc2Y2ZjMTIxYmFjOjY6Yzc4YzpkZWY2N2VkNTVhM2IwNGI1YzdmNDI4MmQxNWU2ZmYxM2IxYTY5NjQwMzNlN2ViZDgyOWI1MjBmZmJkMTdhY2Y3OnA6VA
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taken on an empty stomach) 
o Warfarin — Did not change the total exposure to warfarin. Manufacturer advice is to monitor INR at 


initiation. Practically this can occur 5-7 days after initiation of Rybelsus®, and if INR is in range, return 
to the usual monitoring thereafter.  


o Rosuvastatin: The total exposure of rosuvastatin was increased by 41%. For those who have been 
prone to statin related side effects, they can be asked to watch for this, or pre-emptive dose 
reduction could be made where suitable, doses could also be reduced where symptoms suggest this 
is needed.  


o Other antidiabetic drugs — due to the increased risk of hypoglycaemia, dose of concomitant 
sulfonylurea and/or insulin may need to be reduced. For those on sulfonylureas or insulin, a recent 
HbA1c should be available along with blood glucose readings to support dose adjustment / 
sulfonylurea cessation and safe initiation of Rybelsus®. 


 


Initial prescribing 
Dosing Regimen • Take 3mg once daily for 1 month, 


• then 7mg once daily for at least 1 month, 


•  where if tolerated the dose can be increased to 14mg 


once daily thereafter. 


• **Do not use two 7mg tablets to achieve the 14mg dose. 


Administration instructions • Ensure tablets are taken on an empty stomach (at least 2 
hours after previous oral intake) 


• Take tablets with a sip of water only. Up to 120ml can be 
used, but more than this reduces absorption. 


• Wait at least 30 minutes before eating or drinking or taking 
any other medicines. Waiting less than 30 minutes reduces 
absorption.  


 


Administration and Practical advice for people with T2DM 


- Rybelsus® (oral semaglutide) is a long-acting oral GLP-1 RA that is administered once daily, that takes 


5-6 weeks to reach steady state in the body 


- Rybelsus® (oral semaglutide) is available in 3mg, 7mg and 14mg tablets 


- The tablets need to be taken on an empty stomach, away from food or other medications. 


- The tablets need to be taken with only a small amount of water – this is stated as up to 120ml (half a 


glass), but a sip is enough and is preferred. 


- Tablets should not be split, crushed, or chewed. 


- Concomitant medications should be checked and if possible, interaction highlighted, increased 


monitoring put in place as described above. 


- Ensure sick day guidance given (ensure adequate fluid intake through any acute dehydrating illness 


and when to seek advice) 


- Give side-effect minimisation advice: 


o Reduce portion size 


o Respond to feeling of fullness and stop eating rather than clear the plate 


o Avoid overly fatty or fried foods 


o Maintain adequate fluid intake 


o Reassure that symptoms are often mild and transient 


o Most people are able to continue medication despite initial nausea. 
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Storage 
Rybelsus® (oral semaglutide) should not be included in a ‘dosette’ box due to the need to protect from light 


and moisture. 


Retinopathy 
In a pooled analysis of glycaemic control trials with Rybelsus®, people reported diabetic retinopathy related 


adverse reactions during the trial (4.2% with Rybelsus® and 3.8% with comparator). In a 2-year trial with 


semaglutide injection involving people with type 2 diabetes and high cardiovascular risk, more events of 


diabetic retinopathy complications occurred in those treated with semaglutide injection (3.0%) compared to 


placebo (1.8%). The absolute risk increase for diabetic retinopathy complications was larger among those 


with a history of diabetic retinopathy at baseline than among those without a known history of diabetic 


retinopathy. 


Rapid improvement in glucose control has been associated with a worsening of diabetic retinopathy and 


cannot be excluded as a mechanism. Until further UK/international consensus guidelines are available, we 


suggest the following for initiation of Rybelsus® (oral semaglutide).  (see figure 1 for visual representation) 


 


• Those with an HbA1c  less than 86mmol/mol (10%) with normal eye screening (R0M0) or 


background changes (R1) in the last 2 years can continue with usual interval for eye screening -  


Discuss/educate person about risks, including asking them to report significant visual changes 


prior to initiation of treatment, and prompt importance of continued attendance for eye 


screening. 


 


• Significantly elevated HbA1c, e.g. 86mmol/mol (10%) or higher, in a person with normal eye 


screening (R0M0) in the last 2 years can continue with usual interval for eye screening- 


Discuss/educate person about risks, including asking them to report significant visual changes 


prior to initiation of treatment, and prompt importance of continued attendance for eye 


screening. 


 


• Significantly elevated HbA1c, e.g. 86mmol/mol (10%) or higher, in a person with established 


background retinopathy (R1) - consider discussion (or Advice & Guidance) with local diabetes 


team prior to initiation of treatment. 


 


• Those with active eye disease (R2/R3 or M1) or equivalent*, under specialist ophthalmology 


services - should be discussed with their specialist team prior to initiation to allow an 


individualised risk/benefit approach to treatment and monitoring to be formulated. 


 


*if document is used outside of England and Wales 
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Mounjaro® (Tirzepatide) – Key Information 
Please see SmPC for full clinical information – www.medicines.org.uk  


Mode of Action 
Mounjaro® (Tirzepatide) is a first in class long-acting dual glucose-dependent insulinotropic polypeptide 


GIP/GLP-1 RA) for the treatment of type 2 diabetes mellitus in adults. NICE TA 924 has positioned Mounjaro® 


the same as GLP-1 RAs, and the same criteria for prescribing and continuing treatment apply.  


Common Side effects  
Dual GIP/GLP-1 receptor agonist drugs lower glucose levels by reducing appetite (cerebral effect and by 


delaying gastric emptying) and stimulate the release of insulin while also reducing glucagon levels. The delayed 


gastric emptying can lead to nausea and vomiting, diarrhoea, and reflux symptoms. People with type 2 


diabetes, particularly the elderly, should be advised to maintain good hydration should they develop 


gastrointestinal side effects to avoid dehydration and possible subsequent acute kidney injury (AKI). 


Serious Side Effects 
Cases of pancreatitis have been reported in people using tirzepatide. People with type 2 diabetes should be 


advised to seek medical advice immediately if they experience severe and persistent abdominal pain, nausea, 


or vomiting.  


Tirzepatide is a black triangle drug, all side effects should be reported using the yellow card system at: 


www.mhra.gov.uk/yellowcard 


 


Contraindications 
The SPC lists only hypersensitivity to active substance or excipients listed. However, there is still uncertainty 


about the role of GLP-1 RA and GIP/GLP-1 RA in the development of medullary thyroid carcinomas in humans. 


Until there is further understanding and as with all GLP-1 RA, it would be reasonable to consider GIP/GLP-1 


RAs should be avoided in those with a personal or family history of medullary thyroid carcinoma and in those 


with multiple endocrine neoplasia syndrome type 2 (MEN 2). This is in line with the US licence for this 


tirzepatide. 


 


Notable Drug Interactions  
Tirzepatide delays gastric emptying and has the potential to impact the rate of absorption of oral medicines 


administered at the same time. No dose adjustments are expected to be required for most concomitantly 


administered oral medicinal products. However, it is recommended to monitor persons on: 


o Narrow Therapeutic Index Medicines: oral medicinal products with a narrow therapeutic index (e.g., 
warfarin, digoxin), especially at initiation of tirzepatide treatment and following dose increases.  


o Warfarin — may possibly enhance the anticoagulant effect of warfarin.  Manufacturer advice is to 
monitor INR at initiation. Practically this can occur 5-7 days after initiation of tirzepatide, and if INR is 
in range, return to the usual monitoring thereafter.  


o Rapid Onset Effect: The risk of delayed effect should also be considered for oral medicinal products 
for which a rapid onset of effect is of importance. 


o Other antidiabetic drugs — due to the increased risk of hypoglycaemia, dose of concomitant 
sulfonylurea and/or insulin may need to be reduced. For those on sulfonylureas or insulin, a recent 
HbA1c should be available along with glucose levels to support dose adjustment / sulfonylurea 
cessation and safe initiation or tirzepatide. 



https://protect.checkpoint.com/v2/___http:/www.medicines.org.uk___.bXQtcHJvZC1jcC1ldXcyLTE6dW5pdmVyc2l0eWhvc3BpdGFsc291dGhhbXB0b246YzpvOjk4NTVkOGJiYTMwYmI0MjY2ZWM2Mjc2Y2ZjMTIxYmFjOjY6OWM1NDphYjc3Mzg1OWI0MjAxZDhmZjc3MmUzNjdhOGJkMDY4MzM0YTI5NmU2YzMwZjcwNTRiMmJmZDhhMWRlYmEwYjA4OnA6VA

https://protect.checkpoint.com/v2/___https:/www.nice.org.uk/guidance/ta924___.bXQtcHJvZC1jcC1ldXcyLTE6dW5pdmVyc2l0eWhvc3BpdGFsc291dGhhbXB0b246YzpvOjk4NTVkOGJiYTMwYmI0MjY2ZWM2Mjc2Y2ZjMTIxYmFjOjY6MThlZDo1YTNjODQ1MjU1YTg3ZGU5NzhmNjIyMzI0MDA4ZjhmYWI0ZDIwNWNlYjFiNWM4NjM5M2FhOWFjYjlmYjhjNjhhOnA6VA

https://protect.checkpoint.com/v2/___http:/www.mhra.gov.uk/yellowcard___.bXQtcHJvZC1jcC1ldXcyLTE6dW5pdmVyc2l0eWhvc3BpdGFsc291dGhhbXB0b246YzpvOjk4NTVkOGJiYTMwYmI0MjY2ZWM2Mjc2Y2ZjMTIxYmFjOjY6Yzc4YzpkZWY2N2VkNTVhM2IwNGI1YzdmNDI4MmQxNWU2ZmYxM2IxYTY5NjQwMzNlN2ViZDgyOWI1MjBmZmJkMTdhY2Y3OnA6VA
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o Oral Contraceptives: No dose adjustment of oral contraceptives is required in women with normal BMI. 
There is limited information about the effect of tirzepatide on oral contraceptives in women with obesity 
or who are overweight. Since reduced efficacy of oral contraceptives cannot be excluded, it is advised 
switching to a non-oral contraceptive method or add a barrier method of contraception upon initiating 
tirzepatide therapy (for 4 weeks), or after each dose escalation (for 4 weeks). 


 


Initial prescribing 
Device Mounjaro® (tirzepatide) KwikPen 2.5mg/0.6ml 


solution for injection  


2.4ml pre-filled pen (1 pen/4 doses) * 


*This may need to be a free typed or 


handwritten prescription whilst prescribing 


systems are updated 


Delivery 4mm insulin pen needles (or any other 4mm 


insulin pen needles costing < £3 per 100)   


x 1 box 


Destruction  1 Litre Sharpsguard container 


 


Administration and Practical advice to people with T2DM 
- Mounjaro® (tirzepatide) is a long-acting injection that takes approximately four weeks to reach steady 


state in the body 


- Mounjaro® KwikPen is a disposable multi-dose single-patient-use pre-filled pen. Each pen contains 4 


doses of Mounjaro® either 2.5mg, 5mg, 7.5mg, 10mg, 12.5mg or 15mg. 


- The pen contains 3ml of solution of which 2.4mls is used for administration (0.6ml x 4 doses). Excess 


solution in the pen after use should be discarded. 


- Mounjaro® is a clear, colourless to slightly yellow solution. 


- Each pen dials one specified dose (designated by a 1 on the dial and the dose can be seen on the label 


and is colour co-ordinated) and allows you to prime the pen using an ‘air-shot’, which is two clicks from 


0 on the dial and designated by an extended line (-). 


- Increased monitoring is needed for people who are initiating or switching onto this medication. 


Adjustments may be needed in sulphonylurea and insulin doses.  


- Good injection technique should be followed:  trendDiabetes – Injection technique matters -  


- The day of weekly administration can be changed, if necessary, as long as the time between two doses 


is at least 3 days. 


- The dose can be administered at any time of day, with or without meals, and should be injected 


subcutaneously in the abdomen, thigh, or the upper arm. If a dose is missed, it should be administered 


as soon as possible within 4 days after the missed dose. If more than 4 days have passed, the missed 


dose should be skipped and the next dose should be administered on the regularly scheduled day.  


- No dose adjustments are needed for renal impairment (including ESRD) or hepatic impairment. (Please 


note advice around benzyl alcohol content below.)  


- The pharmaceutical manufacturer recommends swabbing the pen prior to use in its device user 


manuals. This practice is not something that is universally recommended or commonly part of injection 


education in the UK for other non-insulin and insulin injectable pen devices. Should there be a wish to 


follow the user manual, please ensure an alcohol swab is advised, and note that these cannot be 


provided on prescription. 



https://protect.checkpoint.com/v2/___https:/trenddiabetes.online/injection-technique-matters/___.bXQtcHJvZC1jcC1ldXcyLTE6dW5pdmVyc2l0eWhvc3BpdGFsc291dGhhbXB0b246YzpvOjk4NTVkOGJiYTMwYmI0MjY2ZWM2Mjc2Y2ZjMTIxYmFjOjY6M2VhZDpkMWU4MTQ0YjhjYzU2MDIwZjE1ZmJjOTZlYzg2NmVmMzhiZGU1Nzg3ZTFmODMwZGJjNjVmMzFlNmU1OWE4ODk4OnA6VA
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- Concomitant medications should be checked and if possible, interaction highlighted, increased 


monitoring put in place as described above. 


- Ensure sick day guidance given (ensure adequate fluid intake through any acute dehydrating illness 


and when to seek advice) 


- Give side-effect minimisation advice: 


o Reduce portion size 


o Respond to feeling of fullness and stop eating rather than clear the plate 


o Avoid overly fatty or fried foods 


o Maintain adequate fluid intake 


o Reassure that symptoms are often mild and transient 


o Most people are able to continue medication despite initial nausea. 


 


Storage 
Store in a refrigerator (2 °C – 8 °C). Do not freeze. Mounjaro® may be stored unrefrigerated for up to 30 days 
at a temperature not above 30 °C and then the pre-filled KwikPen must be discarded. 


 


Retinopathy 
Tirzepatide has not been studied in patients with non-proliferative diabetic retinopathy requiring acute 


therapy, proliferative diabetic retinopathy, or diabetic macular oedema, and should be used with caution in 


these patients with appropriate monitoring. Rapid improvement in glucose control has been associated with 


a worsening of diabetic retinopathy so we understand that there may be some concern over this with 


initiation of Mounjaro® (tirzepatide) in primary care.   The clinical trials to date have excluded patients with 


retinopathy so we are lacking clear clinical evidence on the topic.  While clinical experience is gained and in 


the absence of a UK/international consensus guidelines, we suggest the following for initiation of Mounjaro® 


(tirzepatide).  (see figure 1 for visual representation) 


• Those with an HbA1c  less than 86mmol/mol (10%) with normal eye screening (R0M0) or 


background changes (R1) in the last two years can continue with usual interval for eye screening.  


Discuss/educate person about risks, including asking them to report significant visual changes 


prior to initiation of treatment, and prompt importance of continued attendance for eye 


screening. 


 


• Significantly elevated HbA1c, e.g. 86mmol/mol (10%) or higher, in a person with normal eye 


screening (R0M0) in the last 2 years - discuss/educate person about risks, including asking them 


to report significant visual changes prior to initiation of treatment, and prompt importance of 


continued attendance for eye screening. 


 


• Significantly elevated HbA1c, e.g. 86mmol/mol (10%) or higher, in a person with established 


background retinopathy (R1) - consider discussion (or Advice & Guidance) with local diabetes 


team prior to initiation of treatment. 


 


• Those with active eye disease (R2/R3 or M1) or equivalent*, under specialist ophthalmology 


services - should be discussed with their specialist team prior to initiation to allow an 


individualised risk/benefit approach to treatment and monitoring to be formulated. 


*if document is used outside of England and Wales 
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Excipients – Benzyl Alcohol 
The tirzepatide (Mounjaro) Kwikpen contains benzyl alcohol as a preservative. Since 2017 the EMA has 


required patient information leaflets (PIL) for products containing benzyl alcohol to contain the additional 


wording:  


 Ask your doctor or pharmacist for advice if you have a liver or kidney disease. This is because large 


amounts of benzyl alcohol can build-up in your body and may cause side effects (called “metabolic 


acidosis”) 


In addition to these requirements the manufacturer has stated in its summary of product characteristics 


(SmPC):  


Patients with hepatic or renal impairment should be informed of the potential risk of metabolic acidosis 


due to accumulation of benzyl alcohol over time. 


 


Tirzepatide Kwikpen formulation contains 5.4mg of Benzyl Alcohol per 0.6ml dose. Benzyl alcohol is a 


common excipient used in medications often at significantly higher dose exposures. For comparison 


Amiodarone intravenously contains 20mg/ml with a single 300mg loading dose containing 120mg of Benzyl 


Alcohol. 


In adults the presence of this excipient has a theoretical risk only, where there is no guidance currently as to 


what degree of hepatic or renal impairment is significant, and the minimum amount at which toxicity may 


occur is not known. The ongoing documented concerns are with using significantly large dose exposures, in 


newborn babies (pre- and full-term) and those under the age of 3 years old due to metabolic immaturity.  


If a person asks about metabolic acidosis concerns with tirzepatide, it would be reasonable to explain that in 


adults, this is a theoretical risk only. It can be explained that metabolic acidosis is where your body fluids 


contain too much acid, either making too much or not getting rid of enough. Not everyone will have any 


signs of symptoms, but they include, long and deep breaths, fast heartbeat, headache and/or confusion, or 


nausea and/or vomiting.  


Considerations for Muslims and those of other faiths that prohibit alcohol:  The following information is 


specifically relating to Islam, but the core principles remain when considering alcohol within other religions.   


Benzyl alcohol is a synthetic alcohol which can raise questions regarding the use of an alcohol in a medicine 


taken (injected) internally and whether it is considered Halal (permissible).  Benzyl alcohol is not the same as 


ethanol, would be considered non-intoxicating, not sourced from dates of grapes, and is commonly used in 


cosmetics that are widely considered as Halal (permissible).  There may still be a difference of opinion on the 


issue, along with personal preference and therefore for some people, other alternatives should be 


considered first should they be available.  It should never be assumed that every individual is compliant with 


all of the practices within Islam, therefore healthcare professionals are advised to consult with each person 


as an individual to ascertain their views and beliefs.   


Further information regarding Benzyl Alcohol can be found here: 


Questions and answers on benzyl alcohol used as an excipient in medicinal products for human use 


(europa.eu) 


 


 



https://protect.checkpoint.com/v2/___https:/www.ema.europa.eu/en/documents/scientific-guideline/questions-and-answers-benzyl-alcohol-used-excipient-medicinal-products-human-use_en.pdf___.bXQtcHJvZC1jcC1ldXcyLTE6dW5pdmVyc2l0eWhvc3BpdGFsc291dGhhbXB0b246YzpvOjk4NTVkOGJiYTMwYmI0MjY2ZWM2Mjc2Y2ZjMTIxYmFjOjY6ZmFkMzowZTgwZjdjNGJiZWIwMzFlMGQxZWJhZTAwNzQ5NjAyMDRhZTA2NTA2ZDM5YzRmODM3YTBmZTUzMWFhNzhlNzFhOnA6VA

https://protect.checkpoint.com/v2/___https:/www.ema.europa.eu/en/documents/scientific-guideline/questions-and-answers-benzyl-alcohol-used-excipient-medicinal-products-human-use_en.pdf___.bXQtcHJvZC1jcC1ldXcyLTE6dW5pdmVyc2l0eWhvc3BpdGFsc291dGhhbXB0b246YzpvOjk4NTVkOGJiYTMwYmI0MjY2ZWM2Mjc2Y2ZjMTIxYmFjOjY6ZmFkMzowZTgwZjdjNGJiZWIwMzFlMGQxZWJhZTAwNzQ5NjAyMDRhZTA2NTA2ZDM5YzRmODM3YTBmZTUzMWFhNzhlNzFhOnA6VA
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Switching to Rybelsus® (oral semaglutide) or Mounjaro® (Tirzepatide) 
 


It may now be appropriate to switch people with T2DM to an alternative GLP-1 RA or GIP/GLP-1 RA who are 


unable to obtain supply of their usual GLP-1 RA medication and who still meet the continuation criteria as 


outlined in NICE NG28.  A clinical review of the patient case should still take place prior to consideration of 


switching where a clinical decision should be made as to whether a GLP-1 RA or GIP/GLP-1 RA is the most 


appropriate choice in the circumstances. There may be an alternative therapy more appropriate, or the 


possible need for insulin.  


There are very little data for switching between different GLP-1 RA or switching to a GIP/GLP-1 RA, therefore 


in most cases it would be reasonable to follow the licenced dose initiation for each product given the need 


for them all to gradually reach steady state. The exception to this would be converting from Ozempic®  
(semaglutide) to Rybelsus®  (oral semaglutide) with less than two doses missed, where an approximate 


equivalent dose can be given.  


 


 Switch to 
Mounjaro®  
(Tirzepatide) 


Switch to Rybelsus® (oral 
semaglutide) 


• Byetta® (exenatide) 
5micrograms/0.02ml and 
10micrograms/0.04ml pre-
filled pens 
 


• Victoza® (liraglutide) 
6mg/ml solution for 
injection 


 
 


• Trulicity® (dulaglutide) 
0.75mg, 1.5mg, 3mg and 
4.5mg injections 
 


• Bydureon BCise® 
(exenatide) 2mg/0.85ml 
prolonged-release pre-
filled pens 


 
 


Start at 2.5mg once 
weekly and titrate up 
according to product 
licence 
 
NB – please note 
that the majority of 
glucose reduction 
occurs with the 5mg 
treatment dose. 


Start at 3mg once daily dose and titrate up 
according to product licence 


Ozempic®(semaglutide) 
0.25mg, 0.5mg and 1mg 
injection 
 (Two or more doses missed) 
 


Start at 2.5mg once 
weekly and titrate up 
according to product 
licence 
 
NB – please note 
that the majority of 
glucose reduction 


Start at 3mg once daily dose and titrate up 
according to product licence 



https://protect.checkpoint.com/v2/___https:/ddec1-0-en-ctp.trendmicro.com:443/wis/clicktime/v1/query?url=https%3a%2f%2fwww.nice.org.uk%2fguidance%2fng28%2fresources%2fvisual%2dsummary%2dfull%2dversion%2dchoosing%2dmedicines%2dfor%2dfirstline%2dand%2dfurther%2dtreatment%2dpdf%2d10956472093&umid=e653c101-a0e7-410a-a8e1-3a8906dfd5e3&auth=214c472b0d4a84553d6481f498015f71ae1db4d5-3ddb669bbd5ce94e71e423f411cd7575bb96609e___.bXQtcHJvZC1jcC1ldXcyLTE6dW5pdmVyc2l0eWhvc3BpdGFsc291dGhhbXB0b246YzpvOjk4NTVkOGJiYTMwYmI0MjY2ZWM2Mjc2Y2ZjMTIxYmFjOjY6MjExOTo0MDE2ZWQ0Yzg5NGUwODQ0MWJhMjliYjc1NzUzNzE4ZGQ0MDVkYmRlOTM4Zjg4ZTlkMzgwM2RlMTFjMTRmN2QxOnA6VA
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occurs with the 5mg 
treatment dose. 


Ozempic®(semaglutide) 
0.25mg, 0.5mg and 1mg 
injection 
 
(Fewer than two doses 
missed) 
 


Start at 2.5mg once 
weekly and titrate up 
according to product 
licence 
 
NB – please note 
that the majority of 
glucose reduction 
occurs with the 5mg 
treatment dose. 


Can convert over to approximate equivalent dose: 


• Ozempic® 0.25mg = 7mg once daily Rybelsus® 


• Ozempic® 0.5mg = 14mg once daily Rybelsus® 


• Ozempic® 1mg = 14mg once daily Rybelsus® 


 
 


Where insulin therapy is required 
 


Where insulin therapy is clinically indicated, clinicians are advised to initiate in accordance with NICE NG28 


https://www.nice.org.uk/guidance/ng28/chapter/recommendations - insulin-based-treatments. 


The choice of insulin should take account of individual characteristics and clinical needs of the person with 


T2DM. 


Where possible, utilise the full range of insulins and devices available to reduce the risk of further impacting 


supply chain issues. 


 


Advice for people with T2DM  


Counterfeit products 
People with T2DM should be advised that GLP-1 RAs should only be obtained on prescription from registered 


pharmacies. It is not legal to obtain GLP-1 RA without a prescription and there is a risk that the medicine may 


not be genuine.  Please see the governments website for further information. 


Structured education 
People with T2DM requiring a change to their usual medication may welcome an opportunity to access 


structured education to support self-management. In addition to local services, offer access to structured 


education at https://healthyliving.nhs.uk/. 


Weight management  
Eligible people with T2DM who would like support with weight management should be signposted to 


available weight management programmes. In addition to local pathways, there are several nationally 


available options, including such as: 



https://protect.checkpoint.com/v2/___https:/www.nice.org.uk/guidance/ng28/chapter/recommendations___.bXQtcHJvZC1jcC1ldXcyLTE6dW5pdmVyc2l0eWhvc3BpdGFsc291dGhhbXB0b246YzpvOjk4NTVkOGJiYTMwYmI0MjY2ZWM2Mjc2Y2ZjMTIxYmFjOjY6MmViZjowYmU2Nzg0NWI0ZTEwOGUwYzY3MjUwMGZhNTJmN2IwNDA5Yzc4NzMxYjAzMTI3MjdmZWY2ZWIwYTIwNjA3YjZhOnA6VA#insulin-based-treatments

https://protect.checkpoint.com/v2/___https:/fakemeds.campaign.gov.uk/___.bXQtcHJvZC1jcC1ldXcyLTE6dW5pdmVyc2l0eWhvc3BpdGFsc291dGhhbXB0b246YzpvOjk4NTVkOGJiYTMwYmI0MjY2ZWM2Mjc2Y2ZjMTIxYmFjOjY6ODEzOTo1ZjEwY2M4OGQ1OTVjZDkyNzc5NDkyMzAzMDBkYjM1Mjg5MDZmMGE5NjdkMGRjNWFkNmNmZTkxNjI3OTk3MmIxOnA6VA

https://protect.checkpoint.com/v2/___https:/healthyliving.nhs.uk/___.bXQtcHJvZC1jcC1ldXcyLTE6dW5pdmVyc2l0eWhvc3BpdGFsc291dGhhbXB0b246YzpvOjk4NTVkOGJiYTMwYmI0MjY2ZWM2Mjc2Y2ZjMTIxYmFjOjY6NTM2Nzo4ZWQzMzlkYzliZDdkMDU2ZTBkOWViMTdkMTUwNmRhNjhlMTQxZWFmOTVhZDYyOGY0OTQxNDdiNzkyNTM0ZmY3OnA6VA
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• Adult weight management: short conversations with patients 


• The NHS Digital Weight Management Programme 


• Tier 1 and 2 weight management services  


• NHS type 2 diabetes path to remission programme 


• https://www.nhs.uk/better-health/lose-weight/ 


 


Re-commencing GLP-1 RA therapy when the period of national shortage 


has passed 
 


The national shortage of GLP-1 RAs is expected to extend into late 2024. 


When GLP-1 RAs are regularly and reliably available again, it will be possible re-commence prescribing GLP-1 


RAs (excluding Byetta®) for people with T2DM meeting the eligibility criteria as per NICE NG28. Where GLP-1 


RA has been prescribed previously, review whether a beneficial metabolic response was achieved. Where 


there was no beneficial therapeutic response, consider alternative glucose lowering therapies (See Figure 2).  


Each ICB may take a different stance on the merits of continuity of prescribing Rybelsus® or Mounjaro® versus 


reverting back to Ozempic or Dulaglutide when available. Please refer to your local prescribing guidance 


when this is available where continuation is indicated as outlined in NICE NG28. 


If triple therapy with metformin and 2 other oral drugs is not effective, not tolerated, or contraindicated, 
consider triple therapy by switching one drug for a GLP1 mimetic for adults with type 2 diabetes who: 


• have a body mass index (BMI) of 35 kg/m2 or higher (adjust accordingly for people from Black, 
Asian, and other minority ethnic groups) and specific psychological or other medical problems 
associated with obesity or 


• have a BMI lower than 35 kg/m2 and: 
o for whom insulin therapy would have significant occupational implications or 
o weight loss would benefit other significant obesity-related comorbidities. [2015, amended 


2022] 


1.7.22 Only continue GLP-1 mimetic therapy if the adult with type 2 diabetes has had a beneficial 
metabolic response (a reduction of at least 11 mmol/mol [1.0%] in HbA1c and weight loss of at least 3% of 
initial body weight in 6 months). [2015] 


1.7.23 For adults with type 2 diabetes, only offer combination therapy with a GLP-1 mimetic and insulin 
along with specialist care advice and ongoing support from a consultant-led multidisciplinary team. [2015] 


 


 
For up-to-date information on current availability and supply issues affecting GLP-1 RAs, see 


https://www.sps.nhs.uk/home/tools/medicines-supply-tool/ [subscription required] or Prescribing available 


GLP-1 receptor agonists – SPS - Specialist Pharmacy Service – The first stop for professional medicines advice 


or contact your local Prescribing Advisor/Medicines Optimisation Team. 



https://protect.checkpoint.com/v2/___https:/www.gov.uk/government/publications/adult-weight-management-a-guide-to-brief-interventions___.bXQtcHJvZC1jcC1ldXcyLTE6dW5pdmVyc2l0eWhvc3BpdGFsc291dGhhbXB0b246YzpvOjk4NTVkOGJiYTMwYmI0MjY2ZWM2Mjc2Y2ZjMTIxYmFjOjY6ODI0MzowNjlhNTU4YzllNGQyOGExYWNkYzFhNTc1MGZjM2UxYzdiMmQ4MWI1OTUzYWI5MDg5ZDQ2YjQ2Y2U3MjljODcwOnA6VA

https://protect.checkpoint.com/v2/___https:/www.england.nhs.uk/digital-weight-management/___.bXQtcHJvZC1jcC1ldXcyLTE6dW5pdmVyc2l0eWhvc3BpdGFsc291dGhhbXB0b246YzpvOjk4NTVkOGJiYTMwYmI0MjY2ZWM2Mjc2Y2ZjMTIxYmFjOjY6YjYxYjoxMjJlNjZlM2YwN2M2OTU4NDI2NjRkYWJkYjM5ZTk0OTc1MmFmYTZlZWUzMGVhNGI1MTU5NDA5ZDViNDdiYmZiOnA6VA

https://protect.checkpoint.com/v2/___https:/assets.publishing.service.gov.uk/government/uploads/system/uploads/attachment_data/file/737905/Tier2_adult_weight_management_services__guide.pdf___.bXQtcHJvZC1jcC1ldXcyLTE6dW5pdmVyc2l0eWhvc3BpdGFsc291dGhhbXB0b246YzpvOjk4NTVkOGJiYTMwYmI0MjY2ZWM2Mjc2Y2ZjMTIxYmFjOjY6OTNjNzphZjBkYjM3MTRmMTlmYzY5YWFiZjJhMDEzZTUzYzgzNzkwNzE5ZGVjZThmYTAzYzRiODUzNzk4MTk3ZjAwZTU4OnA6VA

https://protect.checkpoint.com/v2/___https:/www.england.nhs.uk/diabetes/treatment-care/diabetes-remission/___.bXQtcHJvZC1jcC1ldXcyLTE6dW5pdmVyc2l0eWhvc3BpdGFsc291dGhhbXB0b246YzpvOjk4NTVkOGJiYTMwYmI0MjY2ZWM2Mjc2Y2ZjMTIxYmFjOjY6Y2JmMDo2YWYwNDEyYmRmOWJmZWNkNjFhNTBkYzBkZjUwNWUyMzkzZTc0ODNhZGE0MTlkODdmMGZjNjMwOGE3MzdiZTIxOnA6VA

https://protect.checkpoint.com/v2/___https:/www.nhs.uk/better-health/lose-weight/___.bXQtcHJvZC1jcC1ldXcyLTE6dW5pdmVyc2l0eWhvc3BpdGFsc291dGhhbXB0b246YzpvOjk4NTVkOGJiYTMwYmI0MjY2ZWM2Mjc2Y2ZjMTIxYmFjOjY6MTZjMTo0Y2FmMmRjNzBmZTdhNmU0ZWRkNDFkYmQyMGE5OWNhYzUwZDczNjQxMmEyNDE0ZGY4YWMyOGUwNjFiM2NiNjljOnA6VA

https://protect.checkpoint.com/v2/___https:/ddec1-0-en-ctp.trendmicro.com:443/wis/clicktime/v1/query?url=https%3a%2f%2fwww.nice.org.uk%2fguidance%2fng28%2fresources%2fvisual%2dsummary%2dfull%2dversion%2dchoosing%2dmedicines%2dfor%2dfirstline%2dand%2dfurther%2dtreatment%2dpdf%2d10956472093&umid=e653c101-a0e7-410a-a8e1-3a8906dfd5e3&auth=214c472b0d4a84553d6481f498015f71ae1db4d5-3ddb669bbd5ce94e71e423f411cd7575bb96609e___.bXQtcHJvZC1jcC1ldXcyLTE6dW5pdmVyc2l0eWhvc3BpdGFsc291dGhhbXB0b246YzpvOjk4NTVkOGJiYTMwYmI0MjY2ZWM2Mjc2Y2ZjMTIxYmFjOjY6MjExOTo0MDE2ZWQ0Yzg5NGUwODQ0MWJhMjliYjc1NzUzNzE4ZGQ0MDVkYmRlOTM4Zjg4ZTlkMzgwM2RlMTFjMTRmN2QxOnA6VA

https://protect.checkpoint.com/v2/___https:/www.nice.org.uk/guidance/ng28/chapter/recommendations___.bXQtcHJvZC1jcC1ldXcyLTE6dW5pdmVyc2l0eWhvc3BpdGFsc291dGhhbXB0b246YzpvOjk4NTVkOGJiYTMwYmI0MjY2ZWM2Mjc2Y2ZjMTIxYmFjOjY6MmViZjowYmU2Nzg0NWI0ZTEwOGUwYzY3MjUwMGZhNTJmN2IwNDA5Yzc4NzMxYjAzMTI3MjdmZWY2ZWIwYTIwNjA3YjZhOnA6VA#consultant-led-multidisciplinary-team

https://protect.checkpoint.com/v2/___https:/www.sps.nhs.uk/home/tools/medicines-supply-tool/___.bXQtcHJvZC1jcC1ldXcyLTE6dW5pdmVyc2l0eWhvc3BpdGFsc291dGhhbXB0b246YzpvOjk4NTVkOGJiYTMwYmI0MjY2ZWM2Mjc2Y2ZjMTIxYmFjOjY6ODc5YjpkN2E5OGFhNmI5YTNmMWM5ZjI2MWM5MjllMjU0ZmU3YjMzZWVmY2JlMDEzZjk0YmVlNmE1MDdmZjNiZDJkMzY0OnA6VA

https://protect.checkpoint.com/v2/___https:/www.sps.nhs.uk/articles/prescribing-available-glp-1-receptor-agonists/___.bXQtcHJvZC1jcC1ldXcyLTE6dW5pdmVyc2l0eWhvc3BpdGFsc291dGhhbXB0b246YzpvOjk4NTVkOGJiYTMwYmI0MjY2ZWM2Mjc2Y2ZjMTIxYmFjOjY6OWZmMjpkZDJiYTk4NGFiMjE4ZjA3ZTNlM2YwNjRlN2U1Mzk2NDdmODEyMDA0ZDBlOTU1MjY1YThkMTY2NzdlOWEwNTMwOnA6VA

https://protect.checkpoint.com/v2/___https:/www.sps.nhs.uk/articles/prescribing-available-glp-1-receptor-agonists/___.bXQtcHJvZC1jcC1ldXcyLTE6dW5pdmVyc2l0eWhvc3BpdGFsc291dGhhbXB0b246YzpvOjk4NTVkOGJiYTMwYmI0MjY2ZWM2Mjc2Y2ZjMTIxYmFjOjY6OWZmMjpkZDJiYTk4NGFiMjE4ZjA3ZTNlM2YwNjRlN2U1Mzk2NDdmODEyMDA0ZDBlOTU1MjY1YThkMTY2NzdlOWEwNTMwOnA6VA
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Figure 1. Suggested Pathway for Diabetic Eye Disease 
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Figure 2. Oral Glucose Lowering Therapies by Class. 
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Kent and Medway GLP-1 RA NPSA shortage guide v4 March24 update .pdf


Patients currently on Victoza® (out of stock) or Byetta® (being 
discontinued March 2024) or where patients are unable to obtain 


Ozempic® or Trulicity® for 2 weeks or more (see summary box 1 on 
page 2)


Review and stop as per NICE and 
NPSA. For alternatives to GLP-1 RAs 
see clinical guidelines from NICE and 


ABCD/PCDS. Refer to structured 
education and weight loss 


management if appropriate (see 
summary box 4 on page 3)


Continue prescribing with regular 
reviews. Follow advice:


- Do not double up lower strengths 
- Do not switch between strengths of 
GLP-1 RA solely based on availability


- Do not prescribe more than one 
month supply


• Initiate (if not currently prescribed a GLP-1 RA) or
• Switch to Rybelsus® (oral semaglutide) tablets or Mounjaro® (injectable tirzepatide) if clinically appropriate. Ensure that patient 


has exhausted supply and other pharmacies also cannot obtain stock before any switches. See summary box 2 on page 2 for 
advice on switching (if patient is switching).


N.B. ONE PEN OF MOUNJARO® CONTAINS 4 DOSES - 28 DAY SUPPLY
For all patients:


• Review HbA1c in 3-6 months once initiated or switched.
• Consider diabetic retinopathy risk as per ACBD/PCDS guidance. See pathway from ABCD/PCDS.


• Prescribe 28 days (Mounjaro®)  or 30 days’  (Rybelsus®) supply only.
• Counsel patients on any changes in drug, formulation and the following dosing/administration instructions in summary box 3 


on page 3.


Yes


DO NOT PRESCRIBE GLP-1 RAs LICENSED FOR T2DM FOR OFF-LABEL INDICATIONS e.g. weight loss: PRESCRIBE FOR PATIENTS WITH T2DM ONLY. EXISTING STOCK MUST BE CONSERVED FOR PATIENTS WITH T2DM TO MITIGATE THE 
RISK OF IMPAIRED ACCESS TO TREATMENT AND INCREASED RISK IN DIABETES RELATED COMPLICATIONS


WEGOVY AND SAXENDA ARE PRESCRIBED FOR WEIGHT MANAGEMENT BY SPECIALIST SERVICES ONLY AND ARE NOT TO BE PRESCRIBED IN PRIMARY CARE. For alternative weight loss management guidance see NICE CG189


 


Guide for managing the GLP-1 RA shortage in line with Medicine Supply Notification MSN/2024/031 and the ABCD/PCDS guidance – updated 
March 2024


The information in this guide is adapted from the MSN and other sources. It is a guide and healthcare professionals are responsible for actioning the MSN and using their clinical judgment in line with it. See key links within the MSN for further 
information. There are links embedded in this document underlined. Updated March 2024. Review date: upon further updates or change in national guidelines


Patients currently prescribed a GLP-1 RA
From previous NPSA -  patient has been reviewed and 


metabolic and treatment goals have been met based on initial 
response in line with NICE guidelines? NB: If patient has not been 


reviewed, then this should be done first to know next steps


Patients not currently prescribed a 
GLP-1 RA or Mounjaro®


Patients with type 2 diabetes who meet NICE criteria for a GLP-
1 RA or Mounjaro® See details/actions required of the 


MSN, and up-to-date information on 
stock/supply overview of GLP-1 


RAs, on the SPS website here and 
see guidance from ABCD/PCDS here


- The MSN should be actioned with 
oversight from a healthcare 


professional with suitable training in 
managing diabetes.


- Please note that the GLP-1 RA 
lixisenatide (Lyxumia), all strengths, 


were discontinued in December 
2023.


- For all patients prescribed GLP- 1 
RAs: use the opportunity to 


holistically review type 2 diabetes 
care, including diet and lifestyle and 


current medication. Review 
medications in patients with chronic 
kidney disease and cardiovascular 


risks in line with NICE and local Kent 
and Medway guidelines.


NOTE: if patient had 
been changed to a 


different 
medication, check GLP-


1 RA is suitable. 
If patient is on insulin 
for diabetes, review 


need for GLP-1 RA and 
insulin dose. Consider 


specialist support if 
needed for those on 
insulin. See MHRA 


alert link.


Yes


Yes


No


Yes


No


Review for alternatives to GLP-1 RA in 
line with NICE and Kent and Medway 


guidelines


No



https://www.nice.org.uk/guidance/ng28/chapter/Recommendations

https://www.pcdsociety.org/pcds-abcd-guidance-glp1-shortage

https://www.medicines.org.uk/emc/product/11507/smpc

https://www.medicines.org.uk/emc/product/11507/smpc

https://www.medicines.org.uk/emc/product/15484/smpc

https://www.medicines.org.uk/emc/product/15484/smpc

https://www.nice.org.uk/guidance/cg189/resources/obesity-identification-assessment-and-management-pdf-35109821097925

https://www.sps.nhs.uk/shortages/shortage-of-glp-1-receptor-agonists-semaglutide-dulaglutide-liraglutide-exenatide/

https://www.sps.nhs.uk/shortages/shortage-of-glp-1-receptor-agonists-semaglutide-dulaglutide-liraglutide-exenatide/

https://www.pcdsociety.org/pcds-abcd-guidance-glp1-shortage

https://www.gov.uk/drug-safety-update/glp-1-receptor-agonists-reports-of-diabetic-ketoacidosis-when-concomitant-insulin-was-rapidly-reduced-or-discontinued





Guide for managing the GLP-1 RA shortage in line with Medicine Supply Notification MSN/2024/031 and the ABCD/PCDS guidance – 
updated March 2024


Summary box 1: Action to take depending on GLP-1 RA availability1 Summary box 2: When a switch to Rybelsus® or Mounjaro® is appropriate1


1. ABCD/ PCDS guidance: Joint PCDS and ABCD guidance: GLP-1 receptor agonist national shortage - PCDS (pcdsociety.org)



https://www.pcdsociety.org/pcds-abcd-guidance-glp1-shortage





Summary box 4: Information regarding weight loss support services in 
Kent and Medway


https://www.healthyliving.nhs.uk/
https://www.nhs.uk/better-health/


Courses available in Kent & Medway:
DERiK: group online lasting 2 ½ hours or group face-to-face lasting 4 
hours
DESMOND: group face-to-face lasting 6 hours. Virtual option – 2-hour 
sessions (MyDESMOND)


X-PERT: 6-week course delivered each week for 2.5 hours. Available in 
DGS and Medway


MCH MEDSED Insulin: course delivered in Medway for people 
with T2DM established on insulin


Other options:


MyDiabetes App


Summary box 3: Summary of counselling points for Rybelsus® and Mounjaro®


Information regarding Rybelsus®1:


Rybelsus® tablets must be swallowed whole and should not be split, crushed or chewed. Do not place Rybelsus® into medication 
compliance aids as they need to be protected from light and moisture.
For full information see Kent and Medway guidelines as well as ABCD/PCDS guidance.


Information regarding Mounjaro®:
See article in February 2024 Medicines management newsletter here and ACBD/PCDS guidance documents. A Kent and Medway 
factsheet on Mounjaro® will be released in April 2024.
Mounjaro® is relatively new medication on formulary in Kent and Medway. At the time of writing, GP clinical systems are being 
updated to include Mounjaro® on the system.


Advice for both Rybelsus® and Mounjaro® to help reduce side-effects:


• Reduce portion size


• Respond to feeling of fullness and stop eating rather than clear the plate


• Avoid overly fatty or fried foods


• Maintain adequate fluid intake


• Reassure that symptoms are often mild and transient


• Most people are able to continue medication despite initial nausea


• Adequate fluid intake through any acute dehydrating illness and when to seek advice.


1. ABCD/ PCDS guidance: Joint PCDS and ABCD guidance: GLP-1 receptor agonist national shortage - PCDS (pcdsociety.org)



https://www.healthyliving.nhs.uk/

https://www.nhs.uk/better-health/

https://view.officeapps.live.com/op/view.aspx?src=https%3A%2F%2Fwww.eastkentformulary.nhs.uk%2Fmedia%2F1863%2Fmedicines-optimisation-newsletter-february-2024.docx&wdOrigin=BROWSELINK

https://www.pcdsociety.org/pcds-abcd-guidance-glp1-shortage
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